

Test Report Number: SHAH01384321

Date:

24 Sep, 2021

Applicant: SIMPLE SYMBOL LTD

511-4,HUNGHOM COMMERCIAL CENTRE, TOWER A,39 MA TAU WAI ROAD,HUNGHOM,

KOWLOON, HONG KONG

Attn: LEE LIU

Sample Description:

One(1) group of submitted sample said to be:

Item Name : TH70x72ClearShowerLinerW/Magnets

Item No. : SKU#666899

Quantity : 6PCS
Buyer : 99CENTS
Goods Exported To : USA
Country Of Origin : China

P.O. No. : 10868334/10872971/10879593/10878951/10880644/10879590

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested components</u> <u>Standard</u> <u>Result</u>

(1),(2) Client's Request-Total Lead (Pb) Content ( listed See Tested Result

Chemical under California Proposition 65 ) per client's

requirement

(1) US California Proposition 65 -- Phthalate content Pass

To be continued

Authorized By:

Intertek Testing Services Ltd. Zhejiang

Peter Chen General Manager







Test Report Number: SHAH01384321

**Tests Conducted** 

## 1. Total Lead (Pb) Content

With reference to US EPA method 3050B/3051, acid digestion method was used and total Lead content was determined by Inductively Coupled Argon Plasma Spectrometry.

Tested Components	Result (ppm)
<u>(1)</u>	<u>&lt;20</u>
<u>(2)</u>	<u>&lt;20</u>

Remark: ppm = Parts per million = mg/kg

Tested Components: See component list in the last section of this report.

Date Sample Received: Sep 14, 2021

Testing Period: Sep 14, 2021 To Sep 22, 2021

## 2. Phthalate Content

With reference to CPSC-CH-C1001-09.3 and by Gas Chromatographic-Mass Spectrometric (GC-MS) analysis.

	Result (%, w/w)	<u>Limit (%, w/w)</u>
	<u>(1)</u>	
Dibutyl phthalate (DBP)	ND	0.1
Benzyl butyl phthalate (BBP)	ND	0.1
Diisononyl phthalate (DINP)	ND	0.1

Remark: The above limit was quoted from the Consent Judgment No. <u>CV-230462/SF-525079/RG-890363</u> settled by superior court of the State of California for the county of San Francisco / Alameda Marin, for Shower curtains based on the California Proposition 65.

ND = Not Detected Detected Limit = 0.01%(w/w)

Tested Component(s): See component list in the last section of this report

Date Sample Received: Sep 14, 2021

Testing Period: Sep 14, 2021 To Sep 18, 2021

## **Components List:**

- (1) White soft plastic
- (2) Magnet

Remark: Test item is tested in Intertek CNAS L3439.





Test Report Number: SHAH01384321

**Tests Conducted** 







Picture 2: Submitted Sample

End of report

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

This report shall not be reproduced except in full, without written approval of the laboratory.